CAL-TECH TESTING, INC.

FILE NO.:

Respectfully Submitted,
CAL-TECH TESTING, INC.

Since material conditions can vary between test locations and change with time, sound judgement
shculd be exercised with lime, sound judgement should be exercised with regard o the use and
of the data. This report shall not be reproduced without prior approval of the author.
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ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 « Fax (386) 752-5456 29
7540 103rd Street, Suite 215, Jacksonville, FL. 32210 » (904)381-8901 » Fax (904) 381-8902 LAB NO.: 477
g g
Crncunsy COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
5 Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 455 -
[a] days: 28 )
5 Mix Type:
» Normal Wt. [ ] Lightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [] At Plant ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/28/23 3:25 AM 4:20 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 65 144652 10 Dark
S Extra Water Added at Job Site: [ Yes No If"Yes" gal: - - Extra Water Authorized by:
< Cy.. === -
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 5 70 80 —
u_l.l Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: Tilt Wall Panels
SPECIMEN I.D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (:fy'; DIATTET) SPEC:;EE: ?s'cz‘_Ein) T‘)(;:l';"ﬁ)m Test (spT:E)NGTH F;;F;ETS;E TESTED BY
A 09/29/23 10/05/23 7 4,02 12.69 58,910 4640 5
B 09/29/23 10/26/23 28 | 4.02 12.69 86,770 6840 4
C 09/29/23 10/26/23 28 | 4.02 12.69 91,110 7180 4
D 09/29/23 HOLD H
E
F
G
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E: 2 \Z. ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
2\ P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386) 752-5456 30
i = 7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (304)381-8901 - Fax (904) 381-8902 LAB NO.: 478
%) F
N Con L
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase llI
Project Location; Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 455 -
o days: 28 )
5 Mix Type:
P Normal Wt. [ Lightweight (I Mortar Mix ] PumpMix [ ] Grout [ Other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/28/23 4:25 AM 4:58 AM M. Hopkins
< |Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 66 144655 10 -
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.: == Extra Water Authorized by:
< cy.: - _
;' Plasticizer Added at Job Site: gal.: Cy.:
‘Cu Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 4.5 71 80 ---
d Air Content (% by vol. ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Tilt Wall Panels
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fyf) = ATE(:]T) SFECL“’;?Z ?s'-‘;Em ; T"(E:tnﬁ)w TEST ZTENGT“ F:;F(’:ETS;E TESTED BY
A 09/29/23 10/05/23 7 4.02 12.69 66,060 5210 3
B 09/29/23 10/26/23 28 | 4.02 12.69 96,250 7580 4
C 09/29/23 10/26/23 28 | 4.02 12.69 91,560 7220 4
D 09/29/23 HOLD H
E
F
G
REMARKS: | P O e : :
el X E 8 |
The tesl resulls presented in this report are specific only 1o the samples tested at the time of Type 1 Ty 2 Type ]
testing. The iest was performed in accordance with generally accepted methads and siandards Ry el Tomamn o s oo bt ik il gt
Since material conditions can vary between test localions and change with lime, sound judgement Bt B AR oo . i TErnAL Sones
should be exercised with lime, sound judgement should be exercised wilh regard to the use and
inlerpretation of the data. This repori shall nol be reproduced without prior approval of ihe author. = P
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F N2, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
3 P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 - Fax (386)752-5456 54
ﬁ 3 2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 - Fax (904)381-8902 LAB NO.: 516
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COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

The lest results presented in this report are specific anly to the samples tes

Respectfully Submitted,
CAL-TECH TESTING, INC.

ted at the time of

testing. The lest was performed in accordance wilh generally accepted melhads and slandards
Since material conditions can vary between test iocations and change with time, sound judgement
should be exercised wilh lime, sound judgementl should be exercised with regard to the use and
inlerpretation of the data. This report shall not be reproduced without priar approval of the author.

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
(=] days: 28
5 Mix Type:
& Normal Wt. [ Lightweight [ Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: (] Yes No If"Yes", [ ] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/17/23 1:09 AM 1:15 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 144907 10 Dark
S Extra Water Added at Job Site: []Yes No If"Yes" gal.: - i Extra Water Authorized by:
P-4 Gy = -
%' Plasticizer Added at Job Site: gal.: C.y.!
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 52 61 -—
u_IJ Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement Expansion
SPECIMEN | D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:SE) DIATE(:; EPEC:‘;E ?:_;Em ) T‘)(I:tnzz;\o TEST :’T:ENGTH F:LF;?'LCJJ:E TESTED BY
A 10/18/23 10/24/23 7 4.02 12.69 65,810 5190 4
B 10/18/23 11/14/23 28
C 10/18/23 11/14/23 28
D 10/18/23 HOLD H
E
F
G
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01

The iest results presenled in Lhis report are specific anly to Ihe samples tesled al the time of
tesling. The lest was performed in accardance with generally accepted methods and standards
Since material condilions can vary between test locations and change with lime, sound judgemenl
should be exercised with lime, sound judgement should be exercised with regard fo ihe use and
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ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 55
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 517
oy COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: ) 4000 4-6 .
(] days: 28
5 Mix Type:
& Normal Wt. (] Lightweight [] Mortar Mix [ PumpMix [ ] Grout ] Other:
"‘l:" Plasticizer Added: (] Yes No if "Yes", [JAtPiant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/17/23 1:43 AM 2:13 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 62 144911 10 Dark
S Extra Water Added at Job Site: (] Yes No [lf"Yes" gal.: - Extra Water Authorized by:
< Cy.. = -
; Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 52 63 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement Expansion
SPECIMEN LD. LAB NO. DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATTE.; SPECL’L'EE': ?slem) TO(‘I‘;::;"I;C:;‘\D TEST :)TSIE)NGTH F;‘T\ZFI'S;E TESTED BY
A 10/18/23 10/24/23 7 4.02 12.69 70,520 5560 4
B 10/18/23 11/14/23 28
C 10/18/23 11/14/23 28
D 10/18/23 HOLD H
E
F
G
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 - (386) 755-3633 = Fax (386)752-5456 56
2907 Spring Glen Road, Jacksonville, FL 32207 » {904)381-8901  Fax (904)381-8902 LAB NO.: 518
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
(Z.'J Mix Type:
& Normal Wt. (] Lightweight [ Mortar Mix [} Pump Mix [ ] Grout [] other:
I.In.l Plasticizer Added: [ Yes No If "Yes", ] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/17/23 2:58 AM 3:30 AM M. Hopkins
|<_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
g 62 144921 10 Dark
g Extra Water Added at Job Site: ] Yes No If"Yes" gal.: === ___|Extra Water Authorized by:
< Cy.: - .
_'; Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 53 65 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [JNo [ ] Unknown Yes []No
Location of Concrete Placement: Concrete Pavement Expansion
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED ('::E) DIATT::; SPEC:;EE: ?stin_) Tc{;:tn:cs);KD TEST (SpT:LE)NGTH F;YATj'S;E TESTED BY
A 10/18/23 10/24/23 7 4.02 12.69 58,870 4640 4
B 10/18/23 11/14/23 28
C 10/18/23 11/14/23 28
D 10/18/23 HOLD H
E
F
G
REMARKS: T T—= 7 n —
.\{ > N A i I j 1 |
. N A A \.
The lest results presented in this report are specific only lo the samples tested at the time of Tyou Type = s + a -
lesting. The test was performed in accordance wilh generally accepted methads and standards raanORY wall-tommad T o, e ara ael
Since material conditions can vary between test locations and change with time, sound judgement st P E U o et fireiden el e |
should be exercised with time, sound judgement should be exercised with regard {o the use and |
inlerpretation of the data. This report shall not be reproduced without prior approval of the author F =
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CAL-TECH TESTING, INC. "™ .o

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 57
2907 Spring Glen Road, Jacksonville, FL. 32207 « (304)381-8901 - Fax (904)381-8902 LAB NO.: 519

R COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 46 .
o days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [] Mortar Mix  [] Pump Mix [ ] Grout [ other:
g Plasticizer Added: [ Yes No If "Yes", [V At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 —— 2:05 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< —- - 10 Dark
S Extra Water Added at Job Site: [] Yes No If"Yes" gal: == Extra Water Authorized by:
< cy.: - _
: Plasticizer Added at Job Site: gal.: C.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5.5 == --- -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [JNo  [] Unknown Yes [ |No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN |.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (’:aGyE) DIATE(:':..I; SPEC::‘:{EEP: 225'") TO(:;:::";CS))AD TEST (SPTSRIE)NGTH F;T‘\ZI'EI'L?RFE TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 61,840 4870 4
B 10/20/23 11/16/23 28
C 10/20/23 11/16/23 28
D 10/20/23 HOLD H
E
F
G
REMARKS: f B L [ — ;
= \;{_., E
~ 5
Thiz test results presenled in this repart are specific only to lhe samples tesled at the time of Type 1 Type 2 Typo 3 .
lesting, The lest was performed in accordance with generally accepted methods and standards. Y T, e e el Dot btie it o
Since material conditions can vary between test locations and change with lime, sound judgement e D ol et formed cones
should be exercised with ime, sound judgement should be exercised with regard o the use and
interpretation of the data. This report shall not be repraduced withoul prior approval of the author ‘ 4
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 * Fax (386)752-5456 58
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 = Fax (904)381-8902 LAB NO.: 520
5 i
Torecamon COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL. 32257
Project Name: US Cold Storage - Building Expansion Phase [lI
Project Location: Lake City, FL
.|Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(m} days: 28
% Mix Type:
P Normal Wt. [] Lightweight [ I™ortar Mix  [_] Pump Mix [ ] Grout (] Other:
g Plasticizer Added: [ Yes No If "Yes", [CJatPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 2:53 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< --- - 10 Dark
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal. - _ - Extra Water Authorized by:
< C.y.. == .
: Plasticizer Added at Job Site: gai.: cy.
g Slump (inches): ASTM C143 Air Temperature (°F); Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5.5 =2 s i
(o]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-339:
T - Yes [INo []uUnknown Yes [ INo
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATT::; SPECJ::EE: (ssliEin.) TO(-;:IIIHII::;\D TEST (S;:SNGTH F:/(::I'EI'LCJ)SE TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 59,960 4720 4
B 10/20/23 11/16/23 28
C 10/20/23 11/16/23 | 28
D 10/20/23 HOLD H
E
F
G
REMARKS: —— [=—=1m == - 7
T N £ i |
The lest results presented in this report are specific only to the samples tested at lhe time of e 2 Type 3 .
lesting, The test was performed in accordance with generally accepted methods and standards e e tomea Resigin bl i br e o Y UG Bt e e e
Since material condifions can vary between test locations and change with time, sound judgement aimg Tron e e e o e e formed cones
should be exercised wilh time, sound judgement should be exercised with regard fo the use and
Intarpretation of the dala. This report shall not be reproduced without prior approval of the author,
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CAL-TECH TESTING, INC. [™™ .o

ENGINEERING & TESTING LABORATORY CYLINDER SET NO::
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 = Fax (386)752-5456 59
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 521

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Stump (inches): Air Content (percent):
< psi: 4000 46 -
(] days: 28
g Mix Type:
& Normal Wt. [ Lightweight [ Mortar Mix  [_]1PumpMix [] Grout [ other:
g Plasticizer Added: [ Yes No If "Yes", [ JAtPlant [ | At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 3:20 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Woeather Conditions:
< o --- 10 Dark
g Extra Water Added at Job Site: [] Yes No [f'Yes" gal.: - Extra Water Authorized by:
<< cy.: - .
: Plasticizer Added at Job Site: gal.: : C.y.l
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 i i -
(a]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [INo  [] unknown Yes [ ]No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (:fy: = ATE(;T) SFEC:;EE: ?sI:Ein = T‘)(Tp:tn';‘:fn TEST ;T:‘IE)NGTH F:LPCETS;E TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 56,660 4460 4
B 10/20/23 11/16/23 28
Cc 10/20/23 11/16/23 28
D 10/20/23 HOLD H
E
F
G
REMARKS: I —1 [=—= 7 2w =
= QR
AN 5 "k‘!-\_ N
The tesl resulls presented in this report are specific only 1o the samples tested al lhe lime of Type 1 Type 2 Type 3 .
testing. The lest was performed in accardance with generally accepted methods and standards :‘::mzt:m .'.’-;::m.:'.d. .‘,’,‘;"';l‘:.";‘:.";.?;‘;;“:,n‘l.’.':n .f.?'oi'é'ri“:o‘é."'.f'r.“;?;“x:ﬁ
Since material condifions can vary between lest localions and change with time, sound judgement Piinoa P oo -4l e ey e omned conea
should be exercised with ime, sound judgement should be exercised with regard to the use and |
Interpratation of the data This report shall not be reproduced without prior approval of the author. ‘ 7'—"—
N l | f—
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testing. The lest was performed in accordance with generally accepted melhods and standards
Sinre material conditions can vary between test locations and change wilh time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
Inter of the data. This repori shalt not be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 230028701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 60
2907 Spring Glen Road, Jacksonville, FL 32207 « (304)381-8901 « Fax (904)381-8902 LAB NO.: 522
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ill
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(=] days: 28
(ZD Mix Type:
> Normal Wt. {1 Lightweight (] Mortar Mix ] PumpMix [ ] Grout (] other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 4:00 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.: - |Extra Water Authorized by:
< Cy.l - .
: Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 s - =
(a]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TS —— Yes [INo [ ] unknown Yes [ |No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN | D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;S) Dl/:l:-ii: SPECL“;TE: T:Em ) Tc’(;:l';n'ifo TEST (SPT:E)NGTH F;YAZETS:E TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 70,760 5580 4
B 10/20/23 11/16/23 28
C 10/20/23 11/16/23 28
D 10/20/23 HOLD H
E
F
G
REMARKS: ‘ —= J—<an o : =
; rd /
e N i J ,i ‘i A
AN L ANy Sl % J l.}
The test results presented in this report are specific only to the samples lested at the time of T Type 2 T 3

ype .
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:

23-00297-01

CYLINDER SET NO.:

P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 = Fax (386)752-5456 61
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 - Fax (904)381-8902 LAB NO.: 523
Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor:; Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
P psi: 4000 46 -
o days: 28
5 Mix Type:
b Normal Wt, [] Lightweight []Mortar Mix [ Pump Mix [ ] Grout [] other:
Ig Plasticizer Added: [ Yes No If "Yes", (] At Plant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 5:15 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< - — 10 Dark
S Extra Water Added at Job Site: [] Yes No If"Yes" gal: -- |Extra Water Authorized by:
< CY.: == _
;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 s _— e
o
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:Syi) Dl:&(-ll_:.l; EFECILL;EEI: ?sl;lim ) TO("I;/;I;nZC:)AD TEST (SPTSIE)NGTH F;YATDES;E TESTED BY
A 10/20/23 10/26/23 7 4.02 12.69 58,690 4620 4
B 10/20/23 11/16/23 28
Cc 10/20/23 11/16/23 | 28
D 10/20/23 HOLD H
E
F
G
REMARKS: —| == i 2Amen ‘
S X wRii \
N L7 R, /"\_ A4 . |}

The test results presenled in this report are specific only to lhe samples tested al the time of
testing. The lest was performed in accordance wilh generally accepied methods and standards
Since matenial condilions can vary between {est locations and change with time, sound judgement
should be exercised wilh time, sound judgerment should be exercised with regard to the use and
irterpretation of the data  This report shall noi be reproduced without prior approval of the auihor.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 62
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax (904)381-8902 LAB NO.: 524
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 1|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(] days: 28
(ZD Mix Type:
® Normal Wt. [ Lightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout [J other:
g Plasticizer Added: [ Yes No If "Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/19/23 - 6:05 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< --- - 10 Dark
nQ] Extra Water Added at Job Site: []Yes No f"Yes" gal: - B Extra Water Authorized by:
4 Cy.l == -
_;' Plasticizer Added at Job Site: gal.: cy.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 40 - -
(a]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ INo  [] Unknown Yes [ ]No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATE;:‘I; SFEELN;EE:L:sliEin.) To(::tn‘:-_zfo TEST (SPT:SNGTH F:;:‘:;_S;E TESTED BY
10/20/23 10/26/23 7 4.02 12.69 81,650 6430 4
10/20/23 11/16/23 | 28
10/20/23 11/16/23 | 28
10/20/23 HOLD H

@mmig(O|w|»

REMARKS:

Respectfully Submitted,

The test resulls presented in this report are specific only to lhe samples lested at the time of
testing. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between {est localions and change wilh time, sound judgement
should be exercised with lime, sound judgement should be exercised with regard to the use and
Inferpretation of the data. This repori shall not be reproduced witheut prior approval of the auther.

A I

Type 1

<ones on both

Type 4
Dhangonund facisrs wilh no
cTmcking Whrough ends:

teapy Wikl hyarmey
etintngLinh from

Roasonably woll-tormed
onds, Joss
than 10 [25 mm] of
eracking Through caps

Type 2

Wrough Caps. N well-

"

e o P gt

T irprex 1

VValil-formed cone on one
ena. vortical cracke running

defoied cone on other end

s

)

3
Columnar vorlical cracking

Trough both ends. no weli- |

1ommed cones

ni
\‘\\‘\

A
é-n o, fge 5

Of EaNAmr e ppen)
=L

CAL-TECH TESTING, INC. Reviewed By:
Licensed, FI No.: = % 165550
Date: ey =
1 &S




CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:

23-00297-01

CYLINDER SET NO.:

P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 63
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8902 LAB NO.: 528
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client; Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
(=] days: 28
% Mix Type:
& Normal Wt. [] Lightweight ] Mortar Mix [ Pump Mix [ ] Grout (] other:
g Plasticizer Added: [] Yes No If "Yes", [(JAtpPiant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/20/23 - 3:10 AM M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< — - 10 Dark
g Extra Water Added at Job Site: [ Yes No [If"Yes" gal: -- Extra Water Authorized by:
< Cy.l = N
: Plasticizer Added at Job Site: gal.: c.y.:
¢=v Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 45 - -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [INo  [] Unknown Yes [No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN |.D, LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (:fyf) = Arfii; SPECX*;E Z':fm S To(l‘;tn';";’f':’ TEST ;TSSNGTH F&ZETS;E TESTED BY
A 10/23/23 10/27/23 7 4.02 12.69 69,120 5450 4
B 10/23/23 11/17/23 28
C 10/23/23 11/17/23 28
D 10/23/23 HOLD H
E
F
G
REMARKS: — e mmrm =

The test resuits presented in this repori are specific only to the samples tes
1esfing. The test was performed in accordance with generally accepled me

Since material conditions can vary between test locations and change with time, sound judgement

interpretation of the data. This reporl shall not be reproduced withaut prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:

CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

23-00297-01
CYLINDER SET NO.:

CAL-TECH TESTING, INC.

P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 64
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 LAB NO.: 529
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
P-4 psi: 4000 46 -
=] days: 28
(ZD Mix Type:
b Normal Wt. (] Lightweight [ Mortar Mix  [_] Pump Mix [ ] Grout (] other:
I.IQ.I Plasticizer Added: [ Yes No If "Yes", [J AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/20/23 - 4:00 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< - --- 10 Dark
g Extra Water Added at Job Site: ] Yes No If"Yes" gal.. -- B Extra Water Authorized by:
< cy.: - _
;' Plasticizer Added at Job Site: gal.: C.y.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 4.5 45 -— o
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o -— Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:S; DIATE(;T) SPES:Z? Zfein ) To(;’;‘l':n';cs’ft’ NESE: (SPTIE)NGTH F;;'::ETS;E TESTED BY
A 10/23/23 10/27/23 7 4.02 12.69 55,420 4370 4
B 10/23/23 11/17/23 28
C 10/23/23 11/17/23 28
D 10/23/23 HOLD H
E
F
G
REMARKS: —— ] —— —
N 7 ,J
\>‘-:{’ AN E g/,{ ! 1\
AN 7 < \ i 1\ L; |
The tesl results presented in this report are specific only 1o the samples tested al lhe lime of Type 1 Typa 2 Type 3 . .
testing. The test was performed in accordance with generally accepted melhods and standards T nRRy pran tormea — o e GOt Dot arBEl o el
Smce material conditions can vary between test [ocalions and change with time, sound judgement i o) o e St e formed cones
should be exercised with time, sound judgement shouid be exercised with regard 1o lhe use and
Inferpretation of the data  This repori shall not be reproduced without prior approval of the author
- 4 Tyoe &
| L e e botror foaed
| ammreermiecte - '”"":7‘
Respectfully Submitted,
Reviewed By:

Licensed,
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902

FILE NO.:
23-00297-01

CYLINDER SET NO.:
65

LAB NO.: 530

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
5 Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 - 46 .
o days: 28
g Mix Type:
o Normal Wt. (] Lightweight (I Mortar Mix  [_] Pump Mix [ ] Grout [J other:
I.IQ.I Plasticizer Added: [ ves No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/20/23 - 4:50 AM M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=9 — - 10 Dark
2 Extra Water Added at Job Site: [] Yes No If"Yes" gal: == Extra Water Authorized by:
< Cy.l == _
: Plasticizer Added at Job Site: gal.: c.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
5 v - i
E Air Content (% by val.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [JNo  []Unknown Yes [ |No
Location of Concrete Placement: Parking Lot Expansion
SPECIMEN LD. LAB NO. DATE RECEIVED IN LAB DATE TESTED (:aGyE) DI:T::) SF‘EC:;EI:I\ (5512.15'" ) Tcg::ﬂ'::zfl) TEST :TLE)NGTH F;YAZI'EI'L?:E TESTED BY
A 10/23/23 10/27/23 7 4.02 12.69 50,500 3980 5
B 10/23/23 11/17/23 28
Cc 10/23/23 11/17/23 28
D 10/23/23 HOLD H
E
F
G

REMARKS:

=< 1 i 125 mmt
> }

5 /*' \

I

Type 3

Colurmner varlicsl cracking

Mrough both ends. no well-
tormed cones

The test resulls presented in this report are specific only lo the samples lested at the time of
testing. The test was performed in accordance wilh generally accepled melhods and standards
Since material conditions can vary between test locations and change with lime, sound judgement
stiould be exercised wilh lime, sound judgement should be exercised with regard ia the use and
|imerpretation of the data. This report shall not be reproduced withaul prior approval of the aulhor.
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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